
2005 SPARE PARTS SUPPLEMENT
Master Cut 460



                   

�

Master Cut 460

18

}

1

2

11

29

13

14

12

17a

Front Axle & Wheels      

Cutting System

Rear Axle

41

44
43

42

45

46                 
49 48

47

50

Throttle System *

3a

7
6

4

8 9

21

26
25

24

22
23

27

  

20
35

36
37

38
39

40

51

52  

76

72

73

75

Brake  System

5
20        

10

53  54  

55  

41

44
43

42

39

40

14b

17b

16

14a

17d
17c

3 }

56, 56a  

57



Master Cut 460

Note: Spares will progressively become available in pack sizes.  Single units will become unavailable at that time.  The price list shows 
individual unit prices for these items.

* For Throttle Systems and Air Filters please refer to the “Lawnmower and Outdoor Power Equipment Spare Parts Manual 1999-2002 – 4th 
Edition July 2005”

NLA – No Longer Available

�

Item Description Part Number

1 Handle upper CH86205G

2 Bail brake – Europe Only CH86306G

3 Lower handles (longer) CH86195A

3a Lower handles (looped) CH85185A

4 Bolt HA20310D

5 Saddle plate CH83835D

6 Washer saddle plate HA22241D

7 Nut saddle plate HA24845D

8 Handle knob CH85737A

9 Bolt HA20310D

10 Clamp 2 stroke only CH81602A

11 Bolt segment bracket HA21105D

12 Nut HA24844D

13 Segment bracket height CH85169G

14 Fuel tank assy incl tap & cap EN73142A

14a 5 litre fuel tank assy & cap EN71180A

14b Fuel tank cap EN72580V

16 Side flap (steel) CH85638G

17a Tank retaining spring EN73126A

17b Buffer tube CH84306A

17c 5 litre fuel tank retaining spring – Europe Only EN72015A

17d 5 litre fuel tank sleeve  - Europe Only CH84306A

18 Bracket reinforce  lower handle CH86196G

20 Guard (bumper) – Europe Only CH86027G

21 Baseplate (deep sea ripple) CH85124Q

22 Side flap (rubber) – Europe Only CH86026A

23 Nut nyloc 1/4 unc HA24844D

24 Washer 1/4 x ¾ x 1/16 HA22249D

25 Screw 1/4 unc x 5/8 HA21073D

26 Connecting link CH86344D

27 Circlip connecting link HA25131D

28 Tube Fuel 480mm HA25948A

29 Fuel tap & filter EN72866A

35 Spring connecting link CH85943A

36 Bolt 1/4 unc x ¾ HA21309D

37 Nut nyloc 1/4 unc HA24844D

38 Axle assy  front CH86143D

39 Screw HA21073D

Item Description Part Number

40 Nut HA24844D

41 Axle spacer clip CH84195A

42 Axle spacer CH83963A

43 Axle clip CH83964B

44 Bush - axle bearing CH83961A

45 8” wheel pro series CH86334A

46 Spacer CH86146A

47 Bearing HA25839A

48 Circlip CH80159B

49 Hubcup (deep sea ripple) CH86112Q

50 Axle assy rear CH83999A

51 Handle – height adjuster CH81754A

52 Blade disc CA09333G

53 Blade set – ute CA09351S

53A Bulk blade pack - 50 pairs CA09351P

53B Bulk nut and bolt set - 50 pairs CA09277P

54 Washer  blade disc - 2 stroke EN72620B

55 Nut blade disc 2 stroke EN72534D

56 4 Stroke Sleeve EE14417A

56a 2 Stroke Sleeve EN73096A

57 Dust Seal CH81445A

59 Bail bracket – Europe Only EB68018G

72 Brake Cable 2 stroke – Europe Only EB68034A

73 Bail bracket 2stroke – Europe Only EB68018G

75
Screw 10 x 24 unc pan washer hd – Europe 
Only HA20421D

76 Nut & s/proof washer hd – Europe Only HA24847D



460_ute_051004

SPARE PARTS FAX ORDERS:
AUSTRALIA:	 1800 022 154
NEW ZEALAND:	 0800 333 888

AUSTRALIA
Victa Lawncare Pty Ltd
Locked Bag 4096
Milperra BC 1891
Phone: 02 8778 5555
Fax: 02 8778 5500

NEW ZEALAND
Victa Lawncare Pty Ltd
PO BOX 12463
Penrose, Auckland
Phone: 09 912 0747
Fax: 02 912 3577

Website: www.victa.com.au

Please see separate supplements for self propelled, brake configurations, 
engines, tapered sleeves and blade discs.




